
11 

Control Number: 45702 

1111 

Item Number: 80 

Addendum 'StartPage: 0 



SOAH DOCKET NO. 473-16-5296.WS 
	

D 

PUC DOCKET NO. 45702 	
2016 NOV -6. PM 2: 17 

APPLICATION OF THE CITY OF 
CIBOLO 'FOR SINGLE 
CERTIFICATION IN 
INCORPORATED AREA AND TO 
DECERTIFY PORTIONS OF 
GREEN VALLEY SPECIAL 
UTILITY DISTRICT'S SEWER 
CERTIFICATE OF CONVENIENCE 
AND NECESSITY IN, GUADALUPE 
COUNTY 

BEFORE THE STAii4FI4i5ec 1:35t"  

OF 

ADMINISTRATIVE ItEARINGS 

DIRECT TESTIMONY AND EXHIBITS 

OF 

GARRY MONTGOMEkY, P.E.; CFM 

'ON BEHALF OF 

GREEN VALLEY SPECIAL UTILITY DISTRICT 

November 2, 2016 



DIRECT TESTIMONY AND EXHIBITS OF 

GARRY MONTGOMERY, P.E., CFM 

TABLE OF CONTENTS 

SECTION 	 PAGE 
[...]
3 	attachments to the independent appraisal that is marked as GVSUD-1 at GVSUD 

	

4 	100432-100454 to Mr. Korman's testimony. 

5 

	

6 	Q. 	Why did Green Valley select this particular property for siting its proposed 

	

7 	wastewater treatment plant? 

	

8 	A. 	The property purchase was triggered by active development in the area and an 

	

9 	available tract of land with a willing seller. The property that was purchased is 

	

10 	encumbered by floodplain which makes it undesirable for commercial development. 

	

11 	However, these topographic features lend themselves well to the collection of 

	

12 	wastewater from upstream developments, which in turn, as I have discussed above, 

	

13 	eliminate the need for lift stations. Particular consideration was given to the 

	

14 	receiving stream in this case so that Green Valley would not be discharging directly 

	

15 	to a waterway listed as impaired under Section 303(d) of the Clean Water Act. The 

	

16 	site location, as is typically the case, was driven by current and projected customer 

	

17 	growth within the District's wastewater CCN territory. In Green Valley's system, 

	

1 8 	that growth will be focused along Santa Clara Creek watershed, which covers a large 

	

1 9 	majority of Green Valley's wastewater service area. 

20 

	

21 	Q. You mentioned above that Green Valley has applied for a TDPES permit, and 

	

22 	described the TDPES permit process as one of the steps that a retail public 

SOAH DOCKET NO. 473-16-5296.WS 	18 	Direct Testimony of Garry Montgomery 



	

1 	utility must ,undertake to operate a wastewater treatment ,plant. Please 

	

2 
	

describe Green Valley's current proceeding. 

	

3 	A. 	RCE prepared and submitted at Green Valley's direction pending as Permit No. 

	

4 	WQ0015360001,to operate a proposed wastewater treatment plant to be constructed 

	

5 	on the property purchased by Green Valley that I discuss above. 

6 

	

7 	Q: 	Whatis the status of Green Valley's TDPES permit application proceeding?. 

	

8 	A. 	The TCEQ Executive Director issued- its Response to Public Comment and 

	

9 	Decision, addressing the comffients and protests of Cibolo and other parties, and 

	

10 	determined that Green Valley's permit application "meets the requirements of 

	

11 	'applicable law." I have attached GVSUD-4 and GVSUD-5 as exhibits tO this 

	

12 	testimony. The proposed permit.will next go to the TCEQ Commissioners who 

	

13 	can either act on the permit or refer the draft permit to SOAH for a contested case 

	

14 	hearing. 

15 

	

16 	Q. 	Have you reviewed the TCEQ Executive Director's Response to Public 

	

17 	Comment? 

	

18 	A. 	Yes, I-have. 

19 

	

20 	Q. 	Did the Executive-Director identify Green Valley's proposed discharge point 

	

21 	in its permit application? 

SOAH DOCKET NO:473-16-5296.WS 	19 	Direct Testimony of Garry Montgomery 



	

1 	A. 	Yes. In response to Comment 1, the Executive Director stated that "Green Valley 

	

2 	intends to discharge into Santa Clara Creek, not Mid Cibolo Creek." The 

	

3 	Executive Director also stated that "discharging into Santa Clara Creek will protect 

	

4 	the regional area by keeping Green Valley SUD's effluent from entering Mid Cibolo 

	

5 	Creek and, thereby, the regional area." 

6 

	

7 	Q. 	Did you provide an analysis to Green Valley witness Mr. Korman for the 

	

8 	development of his independent appraisal? 

	

9 	A. 	Yes, I did. That analysis is identified above as GVSUD-1 at 100014-100018 to 

	

10 	Mr. Korman's direct testimony and is identified as Appraisal of Lost Revenue, 

	

11 	Increased Costs to Remaining and Future Customers and Sample Rate Structure for 

	

12 	PUC Docket No. 45702 — River City Engineering (June 27, 2016). 

13 

	

14 	Q. 	Please describe the analysis that you provided Mr. Korman? 

	

15 	A. 	I prepared and provided two scenarios to Mr. Korman for the purpose of 

	

16 	determining the amount of lost revenues associated with Cibolo's proposed 

	

17 	decertification of portions of Green Valley's certificated wastewater service area. 

	

18 	The first scenario includes the effect of lost impact fees from Green Valley's 

	

19 	proposed wastewater treatment plant utilizing calculations developed as part of 

	

20 	Green Valley's 2006 Master Plan. 	The second scenario utilizes updated 

	

21 	anticipated service costs based on the current rates of adjacent retail wastewater 

	

22 	service providers. The analysis included two key calculations. I first calculated 

SOAH DOCKET NO. 473-16-5296.WS 	20 	Direct Testimony of Garry Montgomery 



	

1 	the increased cost to the remaining custorners if Cibolo is.successful in obtaining 

	

2 	the retail service area. The second calculatiõn is the lost revenue to the District for 

	

3 	financing the collection• and treatment facilities. 	The increased cost to the 

	

4 	remaining customers is caused by what-I call a."checkerboardine of the service 

area. As shown in Cibolo's Application and 'the map attached to the request, 

	

6 	Cibolo is seeking to decertify only 1,694 acres of a 5,882 acre area. The remaining 

	

7 	4,188 acres that Cibolo identifies on the map will stay in Green Valley's wastewater 

	

8 	CCN along with the remainder of Green Valley's certificated area: . Granting 

	

9 	Cibolo's ANlication would result in dual facilities and collection-systems required 

	

10 	to serve current and future service requests. In other words; Green Valley would 

	

11 	be required to build collection systems past properties that it is no longer authorized 

	

12 	to serve, due to.- Cibolo's single certification request, to reach properties Green 

	

13 	Valley is 6Jrrently planning its systeni to serve. 

	

14 	 The lost revenue calculation includes growth rates based on historical water 

	

15 	connection growth within the District and surrounding retail wastewater connection 

	

16 	growth rates. This lost revenue, through lost impact fees and monthly rates, will 

	

17 	affect the District's ability to provide economical retail wastewater service to the 

	

18 	current and future developments within the District. In simple terms, if Cibolo's 

	

19 	Application is granted, the impact fees and capital cost per co' nnection will increase 

	

20 	due to the additiorfal infrastructure that is required for two retail public utilities 

	

21 	providing service in a "checkerboard" fashion and dividing those capital costs by 

	

22 	fewer service connections. 

SOAH DOCKET NO. 473-16-5296.WS 	21 	Direct Testimony of Gany Montgomery 



	

1 	Q. 	Why did you include updated impact fee costs as part of the second scenario 

	

2 	provided to Mr. Korman? 

	

3 	A. 	The Green Valley 2006 Wastewater Master Plan is an aging document with out of 

	

4 	date costs. Thus, in the second scenario, I also utilized updated growth projections 

	

5 	and debt issuance costs for the lost revenue to more accurately reflect current 

	

6 	conditions. 

7 

	

8 	Q. 	Does this conclude your prefiled direct testimony? 

	

9 	A. 	Yes, but I reserve the right to supplement my testimony as additional information 

	

10 	becomes available. 

SOAH DOCKET NO. 473-16-5296.WS 	22 	Direct Testimony of Garry Montgomery 



TPDES Permit Nci. WQ0015360001 

APPLICATION OROM GREE-N VALLEY" .§ 
	

BEFORE THE TEXAS 
SPECIAL UTILITY DISTRICT (SUD) § 
FOR NEW TEXAS POLLUTANT 

	
'COMMISSION ON 

DISCkARGE ELIMINATION SYSTEM § 
(TPDES) PERMIT NO. 
WQ0015360001 
	

ENVIRONMENTAL QUALITY 

EXECUTIVE DIRECTOR'S RESPONSE TO PUBLIC.COMMENT 

The Executive Director (ED) of the Texas Commission on Enviionmental`Quality 
(Commission or TCEQ) files this Response to Pithlic Comment on Green Valley SUD's 
applicatioh for new TPDES Permit No. WQ0015360001,and the ED's preliminary' 
decision. As required by title 30, section 55.156 of the Texas Administrative Code, 
before a peimit is issued,,the ED prepares a response to all timely, relevant, and 
material, or significant commentš. The Office of the Chief Clerk received timely 
somments froth Johh E. Bierschwale,-Cibblo Creek Municipal Authority (CCMA), City of 
Cibolo, City bf Santa Clara, City of Schertz, Guadalupe County, Douglas Jones, San 
Antonio River Authority (SARA), and Jennifer Schultes (as an individual and 
representative of the City of Cibolo). This response addresses all shch timely public 
comments received, whether or not withdrawn. For more information about this 
permit application or the Wastewater permitting,process, please call the TCEQ Public 
Education Program at 1-800-687:4640. General information about the TCEQ can be 
fouhd on the TCEQ's'web site at-  www.tceq.texas.gov. 

I. BACKGROUND 

A. Facility Description 

Green Valley SUD has applied to the TCEQ for new TPDES Permit No. 
WQ0015360001 to authorize the discharge of treated domestic wastewater at a daily 
average flow not to exceed 0.25 million gallons per day (MGD) in the Interim I phase 
and an annual average flow not to exceed 2.5 MGD in the Interim II phase ahd 5.0 MGD 
in the Final phase. The Santa Clara Creek No. 1 Wastewater Treatment Facility will be 
an activated sludge process plant` operated in the extended aeration mode. Treatment 
units iri the Interimi phase will include a lift station, bar screen, equalilation basin, 
aeration basin, final clarifier, sludge digester, belt filter press, chlorine contact 
chamber, and disk filter. Treatment units in the Interim ll and Final phases will include 
a lift station, a bar screen, two sequencing batch reactor basins, an equaliiatiOn basin, 
a sludge digester, a belt, filter press, an ultraviOlet light disinfection system, and a diSk 
filter. The facility will serve proposed developinents in the Santa Clara Creek 
watershed in Guadalupe Colinty;  Texas. The facility has not been constructed. 

Effluent limits.in  the Interim I phase of the proposed bermit, based on a thirty-
day average: aie 10 milligrams per liter (mg/L) five-day carbonaceousbiochemical 
oxygen demand (CBOD,), 15 mg/L total suspended solids (TSS), 3 mg/L ammonia 

Page i of 26 

GVSUD 100571 



nitrogen (N113-N), 0.5 mg/L total phosphorus, 126 colony-forming units (CFU) or most 
probable number (MPN) of E. coli per 100 milliliters (mL), and 4 mg/L minimum 
dissolved oxygen. The effluent shall contain a chlorine residual of at least 1 mg/L and 
not exceed a chlorine residual of 4 mg/L after a detention time of at least twenty 
minutes based on peak flow. Effluent limits in the Interim II phase of the proposed 
permit, based on a thirty-day average, are 7 mg/L CBOD„ 15 mg/L TSS, 2 mg/L NI-13-N, 
0.5 mg/L total phosphorus, 126 CFU or MPN of E. coli per 100 mL, and 6 mg/L 
minimum dissolved oxygen. Effluent limits in the Final phase of the proposed permit, 
based on a thirty-day average, are 5 mg/L CBOD„ 5 mg/L TSS, 1.8 mg/L N113-N, 0.5 
mg/L total phosphorus, 126 CFU or MPN of E. coli per 100 mL, and 6 mg/L minimum 
dissolved oxygen. The permittee shall use an ultraviolet light system for disinfection 
purposes in the Interim II and Final phases. The pH must be in the range of 6.0 to 9.0 
standard units in all phases. 

The wastewater treatment facility will be located at 3930 Linne Road, in 
Guadalupe County, Texas 78155. The treated effluent will be discharged to Santa Clara 
Creek, then to Lower Cibolo Creek in Segment No. 1902 of the San Antonio River Basin. 
The unclassified receiving water use is high aquatic life use for Santa Clara Creek. The 
designated uses for Segment No. 1902 are high aquatic life use and primary contact 
recreation. 

B. Procedural Background 

The TCEQ received the application on April 1, 2015, and declared it 
administratively complete on May 18, 2015. The Notice of Receipt and Intent to Obtain 
a Water Quality Permit was published on June 11, 2015, in the Seguin Gazette. ED staff 
completed the technical review of the application on August 13, 2015, and prepared a 
draft permit. The Notice of Application and Preliminary Decision for a Water Quality 
Permit was published on October 27, 2015, in the Seguin Gazette. The Notice of Public 
Meeting was published on February 25, 2016, in the Seguin Gazette. A public meeting 
was held on March 29, 2016, which was also the day the public comment period ended. 
This application was administratively complete on or after September 1, 1999. 
Therefore, it is subject to the procedural requirements adopted pursuant to House Bill 
801, 76th Legislature, 1999. 

C. Access to Rules, Statutes, and Records 

• Secretary of State web site for all Texas administrative rules: www.sos.state.tx.us  
. TCEQ rules in title 30 of the Texas Administrative Code: www.sos.state.tx.us/tac   

(select "View the current Texas Administrative Code on the right, then "Title 30 
Environmental Quality") 

. Texas statutes: www.statutes.legis.state.tx.us   
• TCEQ web site: www.tceq.texas.gov  (for downloadable rules in Adobe portable 

document format, select "Rules," then "Download TCEQ Rules") 
• Federal rules in title 40 of the Code of Federal Regulations: www.ecfr.gov   
• Federal environmental laws: www2.ena.gov/laws-regulations   

Commission records for this application are available for viewing and copying at 
the TCEQ's main office in Austin, 12100 Park 35 Circle, Building F, First Floor (Office of 

Page 2 of 26 

GVSUD 100572 



the Chief Clerk), nntil the TCEQ takes final action on the application. The application, 
proposed permit;  and Fact.Sheet and ED's Preliminary Decision are also available for 
viewing and coliying at Marion City Hall, 303 South Center Stieet, Marion, Texas. 

If you would like to file a complaint about the facility'concerning its cdmpliance 
with prdvisions of its permit or ICEQ rules, you may.call the TCEQ Enviroinhental 
Complaints Hot Line at 1-888-777-3186dt the TCEQ Region 13 Office directly at 1-210-' 
490-3096. Citizen coinplaints may also be filed15y sending an e-mail to • 	" 
cmplaint4tceq.texas.gov  or.online at the TCEQ web site (select "Reporting," then "Make' 
an Environmental Complaint"). If the facility is found to be out of compliance, it may 
be shbject to enforcement action: 	. 

II;COMMENTS AND RESPONSES 

Comment'l 

CCMA commented that Green Valley SUD's application violates title 30, chapter 
351, subchapter F of the Texas Adniinistrative Code because'Green Valley SUD seeks to 
obtain a permit to discharge domeslic wastewater effluent within area where only 
CCMA is authorized-to obtain a permit related td discharging.ddmestic wastewater 
effluent. The cities of Cibolo and Schertz supported this corhnient, noting that they are 
purchasers of,wholesale sewer service frorn CCMA and Cities named in title 30, section 
351.62 of the Texas Administfative Code. The City df Cibolo commented that CCMA 
should remain the sewer service provider in the area. CCMA asked why the TCEQ 
issued the proposed permit if the tCEQ-cannot issue a TPDES permit,for a service area 
that overlaps a regional wastewater provider's service area, and,the application 
includes CCMA's service area. 

Response 1 	 • 

When the Texas Legislature created the Texas Water Code in 1971, it included 
the state's iegionalilation policy in what is today knoWn as.chapter 26, subchapter C 
of the,Texas' Water Code. As part of thafpolicy; the TCEQ2has the anthority to conduct 
a Hearing to determine if a regional Waste collection, treatment, or disposal system is 
necessary "to prevent pollution or maintain and enhance the quality of the water in the 
staie" bašed on the existing or reasonably foreseeable'residential, commercial, 
industrial, iecreational, or other economic 'development in the area.' This'authority 
exists withih any.standard metropolitan statistical area in the state.' After a hearing, if 
the TCEQ determines ft should designaie a systern as a regional piovider,•it can enter 
an order making the designation.4After issuing that order, the TCEQ can'enter an 
order requiring a person "dischar' ging dr proposing to discharge waste into or adjacent 